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Section 1

Narrative Report



Introduction

WEC conducted a limited asbestos containing materials (ACM) survey on May 21, 2012 at the E-Wing of
the Tripler Army Medical Facility. The survey was limited to sampling of accessible suspect ACM
present on the exterior walls of the E-Wing building. The suspect ACM sampling was conducted in
compliance with the Hawaii Department of Health sample requirements. Sampling was conducted by
Shad Wells, a HDOH certified Asbestos Building Inspector (HIASB-0132).

In December 2012 the client requested point count analysis be conducted on the exterior plaster samples
that were reported by the laboratory to contain detectable levels of asbestos. Fourteen of the 18 plaster
samples collected were reported by the laboratory to contain detectable levels of asbestos. The purpose of
the point count analysis is to verify that the concentrations of asbestos are less than 1% to maintain
compliance with EPA 40 CFR Part 763 and HDOH Title 11 HAR Chapter 501-504.

Executive Summary

Suspect Asbestos Containing Material Samples - Laboratory point count analysis of the suspect
asbestos containing exterior plaster material collected by WEC from accessible areas, indicated that
asbestos concentrations were less 1%. The following samples were analyzed:

Point Count Analysis Table:

Plaster Sample ID & Location Results
(PLM Point Count)

B796-01: 2" FI. Lanai Exterior Wall South Side 0.25% Chrysotile Asbhestos
B796-02: 2" FI. Lanai Exterior Wall South Side 0.25% Chrysotile Asbestos
B796-03: 2" FI. Lanai Exterior Wall South Side 0.25% Chrysotile Asbestos
B796-10: 3" FI. Lanai Exterior Wall South Side 0.25% Chrysotile Asbestos
B796-11: 3" FI. Lanai Exterior Wall South Side 0.25% Chrysotile Asbhestos
B796-12: 3" FI. Lanai Exterior Wall South Side None Detected

B796-16: 4™ FI. Lanai Exterior Wall South Side None Detected

B796-17: 4™ FI. Lanai Exterior Wall South Side 0.25% Chrysotile Asbestos
B796-18: 4™ FI. Lanai Exterior Wall South Side 0.25% Chrysotile Ashestos
B796-22: 5™ FI. Lanai Exterior Wall South Side 0.25% Chrysotile Asbestos
B796-23: 5™ FI. Lanai Exterior Wall South Side 0.25% Chrysotile Asbestos
B796-24: 5™ FI. Lanai Exterior Wall South Side 0.25% Chrysotile Asbestos
B796-34: Ground Level Exterior Wall North Side 0.25% Chrysotile Ashestos
B796-36: Ground Level Exterior Wall Southwest Side 0.50% Chrysotile Asbestos

Note: NESHAP and HDOH regulations classify friable materials containing < 1% asbestos as regulated
asbestos containing materials (RACM) unless concentrations of < 1% have been verified by PLM point
count method.



Project Impacts

Exterior Plaster Material

Based on the PLM point count analytical results the plaster material is not classified as a regulated
asbestos containing material (RACM) as defined by EPA and HDOH. This determination enables the
disturbance of this material to be conducted without establishing a negative pressure containment for
areas where the exterior plaster material will be disturbed during renovations.

Disturbance/abatement of materials containing less than 1% asbestos must be conducted in compliance
with OSHA 29 CFR 1926.1101 including but not limited to the following.

Trained Workers

Medical Clearance

Respirator Fit Test

Personnel Protective Equipment
Exposure Monitoring

Wet Removal Methods

Prompt Clean Up

Analytical Methods

Asbestos

EPA method 600/R-93/116 400 point count method was utilized to analyze bulk asbestos samples. This
method utilizes polarized light microscopy (PLM) with dispersion staining oils to identify asbestos
species. EPA method 600/R-93/116 is the method of analysis recommended by the US EPA to determine
the composition of suspect asbestos containing materials.

Analysis was performed by White Laboratories, LLC. a NVLAP/AIHA accredited laboratory
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Site Photographs



Exterior Wall Plaster
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Laboratory Results



WHITE @
LABORATORIES NVIAD

197 s II’.AND,ACCE_S‘S RD HDNGLULU_, HAWAD PH {B08) 8430855
Bulk Sample Analysis for Asbestos|

WL Project #: WLH12-848 Report #: 81168
Chant Project#: H12-796 Report By: S. Yoshitake
Report Date: 12/20/2012

Clieni: Dept. of Veterans Affairs Collection Date: 5/21/2012
Biliing Numbes: Collection By: Client
489 Patterson Rd., Box 138 TAT: 3 Business Days
Honolulu, HI 96819 Analysis By: K. Wells

Analysis Date: 12/18/2012

#Samples: : :
- 14 #Layers: 14 Received By: Mercado
Project Name/Location:  E-Wing Exterior TAMC Recaived Date: 12/17/2012
Cient ID# WLIDE  Location Material
B796-01 HB12-6138 2nd Fl. Lanai Ext. Wall South Side Plastor 1 _of 1
ASBESTOS % Asbestos: <1% H‘:‘“;:' Color
Chrysolie % % Other Fibrous Materials: <1% e s Fan
8, pd 2 -
Ofher Fibrous Materals [ % Non-Fibrous Maferals:  100%
Cellulose <1% J
Samg!e Comments: Ana!zsis Performed l}sing Point Count Mathod. Actual Peme-ntage of Asbestos Detected is 0.25%.
Client ID# WLIDE  Location Materiz! Layer
B796-02 HB12-6137 2nd FI. Lanai Ext. Wali South Side Plaster 1 of 3
ASBESTOS | % Asbestos: <1% Homo- Cotor
Chrysotie % | % Ofher Fibrous Maleriats: <1% e Fan
Sitar Fibrous Matarals ] % Non-Fibrous Materals:  100%

Cellulose <% |

Sample Comments: _Analysis Performed Using Point Count Method. Actual Percentage of Asbesios Detected is 0.25%.

Chent ID# WL ¥  Location Waterial Layer
B795-03 HB12-6138 2nd Fl. Lanai Ext. Wall South Side Plaster 1 of 1
TASBESTOS % Asbestos: <1% Homo- Col
' " . . genous or
Chrysotile <i% J % Other Fibrous Maferials: <1% No Tan
[ o= C
Offer Fitrous Materials E % Non-Fibrous Materials:  100%
Cellulose 1% ]
Sam% Comments: Ang&is Performed Using Point Count Methad. Actual Percentage of Asb&q;_c{as Detected is 0.25%.
Chient ID# WL ID# L.ocation Waterial Layer
B796-10 HR12-5139 3rd Fl Lanai Ext Wall South Side Plaster 1..08 1
ASBESTOS % Ashestos: <% Homo- Color
Ghrysotie TE ] % Other Fibrous Materials: <1% e Tan
: i gl L
Othor Fibrous Baterials \ . % Non-Fibrous Materials: 99%
Celiutose 1% J

Sample Comments:  Analysis Performed Using Point Count Methed. Actual Pementage of Ashestos Defected is 0.25%.

Report Version:  2012.11.28.01 Page 1 of4
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LABORATORIES NVIAD

197 SAND ISLAND ACCESS Rp HONOLULU, HAWAN PH {808) B43—-0655

Bulk Sample Analysis for Ash@sﬁﬁsl

WL Project #: WL H12.849 Report #: 81168
Client Project#: H12-796 . Report By: S. Yoshitake
Report Date: 12/20/2012

Client ID¥ WL IDF  Location Material Layer
B795-11 HB12-6140 3rd Fi. Lanai Ext. Wall South Side Plaster 1._of 1
ASBESTOS % Asbestes:  <1% Homo-
. gencus Color
Chaysotile <% 1 % Other Fibrous Maferials: <1% No Tan
Otver Fibrous Materials | % Non-Fibrous Malerials:  100%
Celiulose: <1% ]
SamEEe comments AMEIS Performed Usmg Paint Count Method. Actual Pemenmae of Asbestos Detected s (.25%.
Chenl: 1D# WL iD# Location Material Layer
B796-12 HB12-6141 3rd FlL Lanai Ext. Waif South Side Plaster L1 of 1
ASBESTOS ::“‘23; Cotor
Nohe d % Offier Fibrous Materals: <1% No Tan
Other Ebroa< Materials I % Non-Fibrous Malerals:  100%
Caliulose <% ’
Samplic Comments:  Analysis Performed Using Point Count Method.
Client 1D# WL ID# Location Material Layer
B796-16 HB12-6142 4th FL Lanai Ext. Wall South Side Plaster 1 _of 1
ASBESTOS ‘. ;'e‘:,mo; Color
None De % Other Fibrous Materials: <1% No Tan
Otfar Fitroues Watoriads 1 % Non-fibrous Maferials:  100%
Cellulose <1% |
Sample Comments; Analysis Pedformed Us:ng_ Point Count Methed.
Client 1D WL D9 Locafion Material Layer
B796-17 HB12-6143 4th Fl. Lanai Ext. Wall South Side Plasier i.of 1
[ASBESTOS % Asbestos: <1% Homo; cotor
Chiysotle <% | 9% Other Fibrous Materials: <1% R Tan
Oihar Fibroers Matorials i % Non-Fibrous Materials:  100%

Celillose <1% I

Sample Comments; _Analysis Performed Using Point Count Method. Actual Percentage of Asbestos Detecied is 0.26%.

Report Version:  2012.11.28.01 Page 2 of 4
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WHITE 5
LABORATORIES NVIAG

197 SAND ISLAND ACCESS ED HONOLULU. HAWAI PH (808) 843--0655

Bulk Sample Analysis for Asbestos

WL Project #: WLH12-849 Report #: 81168
Client Project#: H12-796 Report By: 5. Yoshitake
: Report Date: 12/20/2012
Client ID# WLID#  Location ' Material
B796-18 HB12-6144 4thv FI. Lanaf Ext. Wall South Side Plaster 1ot
ASBESTOS | - o Asbestos: <i% Homo- Color
Chiysolile = % Other Fibrous Maferials: <1% geN"°o“s fan
) o] N 0, .
Othor Fibrows Matorials ' % Non-Fibrous Malerials:  99%
Cellilose T et J
Samgie Comments: Ana&sis Performed Using Peint Count Method. Actual Peroentage of Asbestos Detected is 0.25%.
Client ID# WLIDE Loestion Material . Layer
B796-22 HB12-6145 5th Fl. Lanai Ext. Wall South Side Plaster 1..of 1
ASBES’ [ % Ashestos: <1% Homo-
TS genous -  Color

% Non-Fibrous Maferials:  99%

Chrysctic | % Other Fibrous Materials: <1% No Tan

Other Fibrous Materials |
Ceftulose <1% |

Sample Comments: _ Analysis Performed Lising Point Court Method. Actual Percentage of Asbestos Detected is 0.25%.

Client ID# WLID#  Location Material Layer
B796.23 HB12-8146 5th FI. Lanai Ext. Wall South Side Plaster 1 of 3
[ASBESTOS : % Asbestos: <1% ’ Hc:mo:s Golor
Chrysofile %] % Other Fibrous Maferials: <1% R Tan

8% Non-Fibrous Malerials:  100%

Other Fibrous Materials |

Fiberous Glass <1% l

Sample Comments: _Analysis Performed Using Point Count Method. Actual Percentage of Asbestos Detected is 0:25%.

Client ID# WL ID# Location Material Layer

B795-24 HB12-5147 5th Fl. Lanai Ext Wall South Side Plaster 1 .of 1
ASBESTOS % Ashestos:  <i% Homo- G
. . genous olor
Chiysotile <% ‘ v Other Fibrous Materiafs: <1% No Tan
Other Fibrous Materials % Non-Fibrous Materials:  100%

Fiberous Glass <1% ’

Sample Comments: _Analysis Parformed bising Point Count Méthod. Actual Percentage of Asbestos Detected is 0.25%.

Report Version:  2012.11.28.01 Page 304
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LABORATORIES NV{AD

197 SAND ISIAND ACCESS RD HONOLULU, HAWAIl PH (808) ﬂ43~06_55 .
ulkk Sample Analysis for Asbestos
WL Project #: WLH12-849 Report # 81168

Client Project®: H12-796 Report By: S. Yoshitake
Report Date: 12/20/2012

' Client ID¥ WL ID#  Location Material Layer

B796-34 HB126148  Ground Level Ext. Wall North Side Elaster i of 1
ASBESTOS % Asbostos: <1% Homo- Color
Chrysotie %] % Other Fibrous Matesials: <1% e Tan
Other Fibrous Materials | % Non-Fibrous Materials:  99%

Celfulose <1% }

Sample Comments:  Analysis Performed Using Point Count Methed, Actual Percentagé of Ashestos Detected is 0.25%.
g g :

Cilient 102 WLID#F  Location Material Layer
E796-36 HB12-6148 Ground Level Ext. Wall Southwest Side Plaster 1 of 1
ASBESTOS % Asbestos: Presen Hm"o; Color
Chryzofile Present [ o Other Fibrous Materiafs: 1% ge;o Tan
. L o
Cihor Ebrows Matorials l % Non—Frbrqus Maferials: 99%

Cellulose 1% l

Sample Comments:  Analysis Performed Using Point Gount Method. Actual Percentage of Asbestos Detected is 0.5%.

m\ Date 120202012

[ o4
Kanokthip Weils,

Date - J202012012

Joanna Dela Cruz, Technical Reviewer

Analysis performed by EPA Method 600/R-93/116 with dispersien staining microscopy. All quantifies reported are based on
visual estimation by PLM, untess poimt-counting method is requested and noted for the sample. Test report relates only fo tems
tested and must not be used by client to claim product endorsement by NVLAP or any agency of the U.S. Government. Test
reports must not be reproduced without the approval of WL, L1.C, and are subject o WE, LLE General Tems and Conditions
{see reverse). White Laboraiories, LLC is 2 NVLAP accredited laboratory for buk asbestos analysis. {Labd# 200350-0)

Report Version:  2012.11.28.01 Page 4 of 4
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197 Sand HmHmbm Acress Rd. Unit 203 Honoluly, HI 96819 Phone: 808-843-0655 Fax: 808-843-0657

WLH Project Number;

Client Name / Billing Information.

c;mn\ Deel. of Veberomy Blfairs

Client Project Name / Location:

E-td r..u BRrrief

TRME

h:
Waa‘. _ email: Client Project Number: _ HI2 - 76
Relinquished by: o é—um Received by: P g/ VLT | N
Date Relinquished: \2/11]1 T leou Received Date: N , / 5 (L Time: M P A
Please write o sample description in the space provided.
(i.e. paint chips, concrete, specific location samples were collected, etc.) ﬂﬁﬁv_mmmm provide verbal resuits to: urﬂy Phone &

Circle requested TAT:

RUSH 24hr (BFr 72 bdey

Lm Place an 'X' under the requested analysis per sample received.

Far mold only, Circle Requested TAT: RUSH  Standard iz . 9 . s . “ M e 3
) {48-72 hrs) © « Blagn|lwslds|lz~]|= ¢ 25 3o
Collecti Z<|BS TS| ES(»3 SHW Mc < S E .m..m)
| ollection s3l323 7 (228|223 120|525z 2 |8a) s |52| & [532
Client Sample Number Date Sample Description m iz w EZ|TE|£ 3 2 3 = w Nm = Fm C 18R] &8 |88 M
- N
1| 3796 -01 Shujil/14 Teka\ 2N
2 oL Plagher Lay v ol
- v
3 0% /
4 10
5 1 | [N
3 S
6 i
7 5"
8 17419
9 22
10 A
11 Y | |
4 | 3¢ | \
13 . 36 \ | ™ Y/
‘..>__ .m&%_mm ?63_5& 1o WL LLC sha be sealed In the approprlale cortalner, nma_.amdo.. collection vassel; shall be frae of exlerlor dus! or contaminalion; and shalt poss no Immediate or polential hazard to personne! during sample receiving and processing. When

dpplicable, please includa ield blanks ae reguired by sampling melhod. Wipe sampies npst meet ASTM requiremants before anatysis is run. WL cannot determing whather wipe samples meel ASTM requirements,

* All samples are recsived In geod condillen unless othansise stated.

* Docurmanl any ourrespendence with ciient regarding sample acceplance crilssia or olher aspects of analylicat request on an altached shast,

Fytm 483 - WL Ghzln of Cuetody
H1 Revislon 0, 8143712




